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Faith % & Battery information
£33 L ERL /R S P L /
Name Rechargeable Li-ion Battery Brand ’
e JEL U A AL .
Type Jio-tods Original tested type IO0R0048
PRFRELE(V) /AR
Nominal voltage # o C‘a; aciGEeTE 5100mAh 18.87Wh
Hiok T 7 AL AL 7 TR H5 () ; (=
Description Rechargeable Li-ion battery Li content 2
B (kg) TR L AR I Black\ | -
0.0923 .
Mass Appearance . plastic film shell
WREE Test information
FHREHRS | 2051.0900008 s 2021-09-16
Original test report No. . Date of test report
Tt Wetr [ CIMbRAEF MY 4 38.3 & UNITED s A
Test standard NATIONS Manual of Tests and Criteria 38.3 i i
T.1 AL LA Pace T.2 IR E R N
Altitude simulation B Passed Thermal test = Passed
s B f‘ - by 113
T.5 SMERAE RS .y T.6 5
External short circuit Eke Passed Impact =i Passed
T.7 LR R H £ T.8 Sl I H S
Overcharge & T Forced discharge =i Pusged
38.33 (D / 38.3.3 (g) /
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Model Name: | Rechargeable Li<ion 52

0303-0048 | Rating: 3.7V ==5100p58h 18 bwh
i 7 24
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3 1a chaleur ou un incendié-
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C or;Slusion tested samples meet the requirements of test items of the UNITED N;A’HQ\I:JS Manual of
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